

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2024-11-22 17:58:34  
Date of Next Testing: 2028-11-21 17:58:34  
Product Name: **Amberlyst@15 ion-exchange resin**  
CAS Number: 39389-20-3  
Specifications & Purity: Dry weight capacity > > 4.7 eq/kg  
Lot #: K2420189  
SKU #: **A108089**  
Version: **1**  
Analysis #: **181389**

Parameter	Limit Values	Result
Dry weight capacity(H)	≥4.7(eq/kg)	5.08000 eq/kg
Catalyst volatiles( < 300µm dry)	≤0.5(%)	0.10000 %



John Su  
QA & QC Manager